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Introduction

 Brand name: Blenrep

 Generic name: Belantamab mafodotin-blmf

 Pharmacologic class: B-cell maturation 
antigen (BCMA)-directed antibody + 
microtubule inhibitor conjugate

 Strength and Formulation: 100mg; per vial; 
lyophilized powder for intravenous (IV) infusion 
after reconstitution and dilution; preservative-
free

 Manufacturer: GlaxoSmithKline

 How supplied: Single-dose vial—1

 Legal Classification: Rx



Blenrep



Indication 

 Treatment of adults with relapsed or 

refractory multiple myeloma who have 

received at least 4 prior therapies, including 

an anti-CD38 monoclonal antibody, a 

proteasome inhibitor, and an 

immunomodulatory agent.

 Approved under accelerated approval based on 

response rate.

 Continued approval may be contingent upon 

verification and description of clinical benefit in a 

confirmatory trial.



Dosage and Administration 

 Perform ophthalmic exam prior to initiation and 

during treatment.

 Give by IV infusion over ~30 minutes.

 2.5mg/kg of actual body weight once every 3 

weeks until disease progression or unacceptable 

toxicity.

 Recommended dose reduction for adverse 

reactions: 1.9mg/kg once every 3 weeks.

 Discontinue in patients who are unable to tolerate 

1.9mg/kg. 



Dose Modification for Adverse 

Reactions

Corneal Adverse Reactions
 Grade 1: Mild superficial keratopathy; decline 

from baseline of 1 line on Snellen Visual Acuity

 Continue treatment at current dose.

 Grade 2: Moderate superficial keratopathy; 

decline from baseline of 2 or 3 lines on Snellen

Visual Acuity and not worse than 20/200

 Withhold until improvement in both corneal 

examination findings and change in best-

corrected visual acuity (BCVA) to Grade 1 or 

better and resume at same dose.



Dose Modification for Adverse 

Reactions

Corneal Adverse Reactions

 Grade 3: Severe superficial keratopathy; decline 

from baseline by more than 3 lines on Snellen

Visual Acuity and not worse than 20/200

 Withhold until improvement in both corneal examination 

findings and change in BCVA to Grade 1 or better and 

resume at reduced dose.

 Grade 4: Corneal epithelial defect; Snellen Visual 

Acuity worse than 20/200

 Consider permanent discontinuation; if continuing 

treatment, withhold until improvement in both corneal 

examination findings and change in BCVA to Grade 1 or 

better and resume at reduced dose.



Dose Modification for Adverse 

Reactions

Thrombocytopenia
 Platelet count 25,000 to less than 

50,000/mcL

 Consider withholding and/or reducing dose.

 Platelet count <25,000/mcL

 Withhold until platelet count improves to Grade 3 

or better

 Consider resuming at reduced dose.



Dose Modification for Adverse 

Reactions

Infusion-Related Reactions

 Grade 2 or 3: Interrupt infusion and provide 

supportive care. Once resolved, resume at lower 

infusion rate; reduce infusion rate by at least 50%.

 Grade 4: Permanently discontinue and provide 

emergency care.

Other Adverse Reactions

 Grade 3: Withhold until improvement to Grade 1 or 

better. Consider resuming at a reduced dose.

 Grade 4: Consider permanent discontinuation. If 

continuing, withhold until improvement to Grade 1 or 

better and resume at reduced dose.



Considerations for Special 

Populations

 Pregnancy: Can cause fetal harm; exclude status prior to 

initiation.

 Nursing mothers: Not recommended during treatment 

and for 3 months after the last dose.

 Pediatric: Not established.

 Geriatrics: Studies did not include sufficient numbers to 

determine if efficacy differs from younger patients. 

 Renal impairment: Recommended dosage has not been 

established in severe renal impairment (eGFR 15–

29mL/min/1.73m2) or ESRD (eGFR <15mL/min/1.73m2) 

not on dialysis or requiring dialysis. 

 Hepatic impairment: Recommended dosage has not 

been established in moderate or severe hepatic 
impairment (total bilirubin >1.5 × ULN and any AST). 



Boxed Warning

 Risk of ocular toxicity

 Can cause changes in the corneal epithelium 

resulting in changes in vision, including severe 

vision loss and corneal ulcer, and symptoms 

such as blurred vision and dry eyes.

 Ophthalmic exams should be conducted at 

baseline, prior to each dose, and for 

worsening symptoms.

 Withhold dose until improvement; resume or 

discontinue based on severity (see Dosing 

Modifications).



Blenrep REMS Program

 Notable requirements include:

 Prescribers must be certified with the program by 

enrolling and completing training.

 Prescribers must counsel patients regarding the 

risk of ocular toxicity and the need for ophthalmic 

examinations prior to each dose.

 Healthcare facilities must be certified with the 

program and verify patients are authorized to 

receive Blenrep.

 Further information available at 

www.BLENREPREMS.com.

http://www.blenreprems.com/


Warnings and Precautions

 Ocular toxicity: Perform baseline exam within 3 weeks 

prior to first dose and follow-up exam at least 1 week 

after previous dose and within 2 weeks prior to the next 

dose (See Boxed Warning).

 Thrombocytopenia: Obtain CBCs at baseline and during 

treatment as clinically indicated. Withhold and/or reduce 

dose based on severity (See Dosing Modifications). 

 Monitor for infusion-related reactions; interrupt therapy 

for Grade 2 or 3 reactions; once symptoms resolve, 

resume at a lower infusion rate and administer 

premedication for all subsequent infusions. Discontinue if 

life-threatening reactions occur.



Warnings and Precautions

 Embryo-fetal toxicity.

 Advise females of reproductive potential to use 

effective contraception during and for 4 months after 

the last dose.

 Advise males with female partners of reproductive 

potential to use effective contraception during and for 

6 months after the last dose.

 Advise use of preservative-free lubricant eye drops at 

least 4 times daily. 

 Avoid contact lenses (unless directed by an 

ophthalmologist).



Adverse Reactions

 Most common (≥20%): Keratopathy (corneal 

epithelium change on eye exam), decreased 

visual acuity, nausea, blurred vision, pyrexia, 

infusion-related reactions, fatigue.

 Most common Grade 3 or 4 lab 

abnormalities (≥5%): Decreased platelets, 

decreased lymphocytes, decreased 

hemoglobin, decreased neutrophils, increased 

creatinine, increased gamma-glutamyl

transferase. 



Mechanism of Action

 Belantamab mafodotin-blmf is a B-cell maturation 
antigen (BCMA)-directed antibody and microtubule 
inhibitor conjugate.

 It is composed of an afucosylated humanized IgG1 
monoclonal antibody covalently linked to the 
microtubule inhibitor monomethyl auristatin F (MMAF) 
via a protease-resistant maleimidocaproyl linker. 

 Upon binding to BCMA, belantamab mafodotin-blmf is 
internalized followed by release of MMAF via proteolytic
cleavage. 

 Released MMAF intracellularly disrupts the microtubule 
network, leading to cell cycle arrest and apoptosis.



Pharmacokinetics

 Time to reach steady state was approximately 

70 days.

 Maximum plasma concentration occurred at or 

shortly after the end of a planned infusion of 30 

minutes

 Half-life: 12 days (after the first dose); 14 days 

(at steady state).

 Metabolized into small peptides and individual 

amino acids by catabolic pathways.



Clinical Trials

 Efficacy was evaluated in DREAMM-2, an open-

label, multicenter study (NCT03525678).

 Patients had relapsed or refractory multiple 

myeloma and had previously received 3 or more 

therapies, including an anti-CD38 monoclonal 

antibody, an immunomodulatory agent and a 

proteasome inhibitor.

 Patients received either Blenrep 2.5mg/kg or 

3.4mg/kg intravenously once every 3 weeks until 

disease progression or unacceptable toxicity.

 Major efficacy outcome measure was overall 

response rate (ORR).



Clinical Trials

 Patient demographics (2.5mg/kg group; n=97)

 Median age: 65 years (range: 39 to 85 years); 53% 

male; 74% White; 16% Black.

 77% were International Staging System Stage II or III.

 87% had received prior autologous stem cell 

transplantation.

 16% had an Eastern Cooperative Oncology Group 

performance status of 2.

 27% had high-risk cytogenetic factors present.

 Median number of prior lines of therapy was 7 (range: 3 

to 21).



Clinical Trials

 Results showed an ORR of 31% (n=30; 97.5% CI, 21-

43) in the 2.5mg/kg group.

 2% (n=2) had stringent complete response.

 1% (n=1) had complete response.

 15% (n=15) had very good partial response.

 12% (n=12) had partial response.

 The median time to first response was 1.4 months (95% 

CI, 1.0-1.6). 

 The median duration of response (DoR) had not yet been 

reached at the 6-month analysis; 73% of responders had a 

DoR ≥6 months.



New Product Monograph

 For more information view the product 

monograph available at:

https://www.empr.com/drug/blenrep/


